SPINKS SCALES
PARTS MANUAL

For

BIN SCALES

NOVEMBER, 1999



BIN SCALES

TABLE OF CONTENTS

FINAL ASSEMBLY .....ooiiiiteintntieenereteeseete et e e Page 3
SQUARE PLATFORM ASSEMBLY ......ccccevvrverrvrrecrecrenennen Pages 4-5
CHANNELS & ARM ASSEMBLY. .....ccccceveeinerieecrenennnnnns Pages 6-11
TRANVERSE LEVER BASE ASSEMBLY ......ccccoceveeeeerennnne Page 12
TOP MOUNTING PLATE ASSEMBLY ....cccocvevreercreererennen. Page 13
BOX, LEGS AND STEELYARD ASSEMBLY. ................. Pages 14-15
BEAM BOX & LEG ASSEMBLY ......cccoovvveveneeeriecennnnne. Pages 16-17
LEG ASSEMBLY (Top & Bottom Sections)...................... Pages 18-19
BEAM BOX & DOORS.......cooiiierinenrecreceesresereseeseee e e Page 20
SWITCH DOOR ASSEMBLY ......cccecrinrenineninreenerreennnns Pages 21-22
SWITCH ASSEMBLY .....ooioiiinirstrirtneneese e seesesese v Page 23
BOX, BEAM & LEFT END......cccoectiiiitrnirenrreesresieeeeeennens Page 24
BEAM ASSEMBLY ....ccoitiitiririreceereeeeenreeeeereseesesseesseons Pages 25-26
BEAM BOX SUBASSEMBLY ......cocoriminirireneirereresesne e Page 27



FINAL ASSEMBLY

BOX & LEGS ASSEMBLY

SQUARE PLATFORM

ASSEMBLY

BIN SCALES



SQUARE PLATFORM ASSEMBLY

BIN SCALES



ITEM

1

2

SQUARE PLATFORM ASSEMBLY

PARTNO. QTY

12

12

12

DESCRIPTION

NUT, 1/2-13 Hex

WASHER, 1/2”
ANCHOR-BOLT, 1/2” x 2-3/4”
RING, 1/2” Retaining
WASHER, 1/2”

BOLT, 1/2-13 X 2”” Hex

CHANNELS & ARM ASSEMBLY

BIN SCALES



CHANNELS & ARM ASSEMBLY

PARTNO. QTY DESCRIPTION

ITEM

CHANNEL

005113 3

1

CHANNEL, Notched

005114 1

2

ARM ASSEMBLY

BIN SCALES



ITEM

[« WV TN N VS By (& I

ARM ASSEMBLY

PART NO. QTY DESCRIPTION

005107
005110

— = N N

L. H. ARM ASSEMBLY
E-RING

SHACKLE, 4”

TRANSVERSE LEVER, Welded
BASE, Transverse Lever

R. H. ARM ASSEMBLY

BIN SCALES



RIGHT & LEFT HAND ARM ASSEMBLY

BIN SCALES



RIGHT & LEFT HAND ARM ASSEMBLY

ITEM

PARTNO. QTY DESCRIPTION

005107

005106

8

8

E-RING

SHACKLE, 4”

PIN, 4-1/4”

PLATE ASSEMBLY, Top Mounting
ARM SUBASSEMBLY, Left Hand

ARM SUBASSEMBLY, Right Hand

BIN SCALES



RIGHT & LEFT HAND ARM SUBASSEMBLY

T — ——

BIN SCALES

10



RIGHT & LEFT HAND ARM SUBASSEMBLY

ITEM

[

PARTNO. QTY DESCRIPTION

005101

005105

005107

005106

005104

005103

2

4

11

MOUNTING PLATE, Bottom (Welded)
SCREW, 5/16-18 x 3/4” Hex Head Cap
WASHER, 5/16”

PIN, 6”

SHACKLE, 4”

E-RING

PIN, 4-1/4”

LEFT HAND MAIN LEVER, Welded (Shown)

RIGHT HAND MAIN LEVER, Welded (Not Shown)

BIN SCALES



BIN SCALES

TRANSVERSE LEVER BASE ASSEMBLY

ITEM

PARTNO. QTY

005133

005109

005132

005108

1

1

DESCRIPTION

PIVOT CAP, Front

PIVOT

PIVOT CAP, Back

BOLT, 3/8-16 x 2-1/2” Flat Socket Head
TRANVERSE LEVER STAND, Welded
WASHER, 3/8”

NUT, 3/8-16 Hex

12



TOP MOUNTING PLATE ASSEMBLY

ITEM PARTNO. QTY DESCRIPTION

1 005102 1  PLATE, Top Mounting (Welded)
2 005106 1 PIN,4-1/4”
3 - 1  SET SCREW, 5/16-18 X 1/2”

BIN SCALES
13



BOX, LEGS AND STEELYARD ASSEMBLY

ITEM PARTNO. QTY DESCRIPTION

1 - 1 BOX & LEGS ASSEMBLY

2 - 6 NUT, 1/2-13 Hex

3 - 6 WASHER, 1/2”

4 - 6 ANCHOR-BOLT, 1/2-13 X 2-3/4”
5 - 1 STEELYARD ASSEMBLY

BIN SCALES
14



STEELYARD ASSEMBLY

ITEM PARTNO. QTY DESCRIPTION

1 010106 2 LOOP HANGER
2 005111 1 ROD, Steelyard
3 -- 1 MOUSEGUARD

BIN SCALES



BEAM BOX & LEG ASSEMBLY

BIN SCALES

16



BEAM BOX & LEG ASSEMBLY

ITEM PARTNO. QTY DESCRIPTION

4

4

17

NUT, 3/8-16 Hex

LOCK WASHER, 3/8”

LEG ASSEMBLY

WASHER, 3/8”

BOLT, 3/8-16 x 3/4” Hex

SCREW, 1/4-20 x 3/4” Hex Head Cap
BEAM BOX ASSEMBLY

NUT, 1/4-20 Hex Flange

BIN SCALES



BIN SCALES

ITEM

00 N O W A WN =

LEG ASSEMBLY (Top Section)

NOTE: HOLES ON TOP OF
1 LEG NOT SHOWN.

1]

PARTNO. QTY DESCRIPTION
-- 1 NUT, 3/8-16 Hex Flange

1 LEG ASSEMBLY, Bottom

2 BOLT, 3/8-16 x 3/4” Hex

1 BOLT, 1/4-20 x 1/2” Truss Head
205153 1 GUSSET, Triangular

1 NUT, 1/4-20 Hex Flange

1 LOCK WASHER, 3/8”

1 NUT, 3/8-16 Hex

18



ITEM

1
2
3
4
5
6
7

LEG ASSEMBLY (Bottom Section)

PARTNO. QTY DESCRIPTION
-- BOLT, 3/8-16 x 3/4” Hex
-- WASHER, 3/8”
005120 STABILIZER, Leg
005119 LEG, Beam Box

LOCK WASHER, 3/8”
NUT, 3/8-16 Hex
NUT, 3/8-16 Hex Flange

NN = =N

BIN SCALES
19



BEAM BOX & DOORS

ITEM PARTNO. QTY DESCRIPTION

1 - 24  RIVET

2 -- 2 LATCH, Door

3 -- 1 BEAM BOX ASSEMBLY

4 - 5 HINGE, Door

5 -- 1 SWITCH DOOR ASSEMBLY
6 205143 1 DOOR, Front

BIN SCALES
20



SWITCH DOOR ASSEMBLY

ITEM  PART NO. QTY DESCRIPTION

SWITCH DOOR SUBASSEMBLY
SCREW, 6-32 x 1” Round Head
SCREW, 10-32 x 1” Round Head
O-RING, Buna

BUTTON, Idec Green
OPERATOR, Idec

N/O CONTACT, Idec

NUT, 6-32 Hex Lock

TERMINAL STRIP

SPACER

ABWI1BG
ABW100
TWC10

O 00 3 N U »~h W N~

TSB10008DS

N o= N = = = NN NN -

p—
[l

BIN SCALES
21



SWITCH DOOR SUBASSEMBLY

ITEM PARTNO. QTY DESCRIPTION

1 - 2 SCREW, 6-32 x 1/2” Round Head

2 - 2 SPRING, Extension

3 205145 2 BRACKET, Switch

4 -- 1 DOOR SUBASSEMBLY (Includes items 4A &4B)
4A 205144 1 DOOR
4B 205154 1 GASKET, 5”x 117 x .2”

5 -- 4 RIVET

6 - 2 DECAL

7 -- 2 SCREW, 10-32 x 1-3/4” Round Head

8 - 2 SWITCH ASSEMBLY

9 -- 2 SPRING, Compression

10 205148 2 BRACKET, Push

11 -- 2 LOCK NUT, 6-32

BIN SCALES
22



SWITCH ASSEMBLY

ITEM

1

2

3

3A

3B

PART NO.

205146

005150

E5160E

A-3749

QTY DESCRIPTION

2

1

23

NUT, #4-40 Hex

BRACKET, Switch Pivot

MICROSWITCH Assembly (Includes Items 3A & 3B)
MICROSWITCH, Cherry

WHISKER

SCREW, #4-40 x 3/4” Pan Head

BIN SCALES



BOX, BEAM & LEFT END

ITEM PARTNO. QTY DESCRIPTION

1 205149 1 BRACKET, Left Hand

2 -- 12 RIVET

3 -- 1 BEAM BOX SUBASSEMBLY
4 205151 2 BRACKET, Switch Door

5 -- 1 BEAM, 5000# Assembly

BEAM, 10000# Assembly (Not Shown)
BEAM, 20000# Assembly (Not Shown)

BIN SCALES
24



ITEM

5000# BEAM ASSEMBLY

PARTNO. QTY DESCRIPTION

005112

205014

200101

005140

005141

005129

005130

1

1

25

BEAM, Welded (Includes Items 1A & 1B)

BEAM
PIVOT SQUARE, 5/16” x 2-1/8”
PIN, 1/8”x 1/2”
CHART, 5000# Beam

CHART, 2300Kg Beam (Metric)
POISE, 1-1/4# Calibrated (Assembly)
BACK BALANCE
SCREW, 3/8-16 x 1-1/2” Hex Cap
NUT, 1/2-13

BOLT, 1/2-13x 5”

BIN SCALES



10000 & 20000# BEAM ASSEMBLY

ITEM
1 005112 1
1A 205014 1
1B 200101 2
2 - 2
3 010503 1
010504 1

el 1

4 = 1
- 1

5 - 1
i 1

6 005130 2
7 - 2
8 - 1
9 i 1

BIN SCALES

PARTNO. QTY DESCRIPTION

BEAM, Welded (Includes Items 1A & 1B)
BEAM
PIVOT SQUARE, 5/16” x 2-1/8”
PIN, 1/8” x 1/2”
CHART, 10000# Beam
CHART, 4500Kg Beam (Metric)
CHART, 20000# Beam (Silk Screened)
10000# FRONT POISE, Calibrated (Assembly)
20000# FRONT POISE, Calibrated (not shown)
10000# POISE, Fine Tuning
20000# POISE, Fine Tuning (not shown)
BACK BALANCE
SCREW, 3/8-16 x 1-1/2” Hex Cap
NUT, 1/2-13
BOLT, 1/2-13x 5”

26



5000# POISE

ITEM PARTNO. QTY DESCRIPTION

1 -- 4 SCREW, 10-32 x 3/4” Flat Socket Head
2 203028 1 POISE, Front

3 205020 1 POISE, Back

4 -- 1 BOLT, 5/16-18 x 1-1/4” Carriage

5 - 1 WASHER, 1/4”

6 - 1 WING NUT, 5/16-18

BIN SCALES
27



BIN SCALES

ITEM

AN U AW N =

PARTNO. QTY

203028
010K07

10000# POISE

_— = e = =

28

DESCRIPTION

SCREW, 10-32 x 3/4” Flat Socket Head
POISE, Front

POISE, Back (10000%)

BOLT, 5/16-18 x 1-1/4” Carriage
WASHER, 1/4”

WING NUT, 5/16-18



BEAM BOX SUBASSEMBLY

ITEM PARTNO. QTY DESCRIPTION

1 205142 1 BEAM BOX

2 - 4 BOLT, 3/8-16 x 3/4” Hex

3 -- 12 RIVET

4 205152 1 GALVINIZED BRACKET, Trig Loop

5 205150 1 ALUMINUM TRIG LOOP

6 -- 4 NUT, 3/8-16 Hex Flange Lock

7 005116 1 BEAM BEARING, 2-1/4”

8 005123 1 BRACKET, Beam Stand

9 - 1 LOCK WASHER, 1/4”

10 -- 1 SCREW, 1/4-20 x 1” Button Socket Head Cap

BIN SCALES
29



SPINKS SCALES
PARTS MANUAL

For

BIN SCALES




